SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spect 1

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
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Offset 10.70 dB Mode Auto Swesp

Dater 4. JAN 2020 23:02:03

Date: 4 JAN 2020 23:01:23

@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
A L
o e, s - I =
1 Y. 50 dBm 1 Y. o
0GR l
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -59.91 dBm -46.91 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -60.40 dBm -47.40 dB
725,000 MHz 1.000 GHz 100.000 kHz 969.36813 MHz -59,24 dBm -46,24 dB 725,000 MHz 1,000 GHz 100.000 kHz 996.84066 MHz -59,25 dBm -46,25 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.49 dBm -33.49 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -47.28 dBm -34.28 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80377 GHz -44,19 dBm -31.19 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.05437 GHz -44.46 dBm -31.46 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54961 GHz -44,18 dBm -31.18 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55061 GHz -44,31 dBém -31.31de
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 240.26987 MHz -60.01 dBm -47.01 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -60.26 dBm -47.26 dB
725,000 MHz 1.000 GHz 100.000 kHz 9E5.63187 MHz -59,25 dBm -46,25 dB 725,000 MHz 1,000 GHz 100.000 kHz 980.08242 MHz -59.28 dBm -46,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.01 dBm -33.01 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -46.00 dBm -33.00 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.76928 GHz -44,39 dBm -31.39 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78978 GHz -44,27 dBm -31.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54961 GHz -44,21 dBm -31.21 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.53462 GHz -44,32 dBm -31.32 dg
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.50525 MHz -60.18 dBm -47.18 dB 30.000 MHz 690.000 MHz 100.000 kHz 237.63118 MHz -60.39 dém -47.39 dB
725,000 MHz 1.000 GHz 100.000 kHz 985.02747 MHz -59,22 dBm -46,22 dB 725,000 MHz 1,000 GHz 100.000 kHz 995.46703 MHz -59.28 dBm -46,28 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -48.21 dBm -35.21dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -47.38 dBm -34.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79578 GHz -44,22 dBm -31.22 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.78928 GHz -44,38 dBm -31.38 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54911 GHz -44.04 dBm -31.04 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.54261 GHz -44.08 dBm -31.08 d&
{ 1 J o ( )it J

Highest Channel / 64QAM
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30.000 MHz 690.000 MHz 100.000 kHz 359.67016 MHz -60.39 dBm -47.39 dB
725,000 MHz 1.000 GHz 100.000 kHz 995.46703 MHz -59,36 dBm -46,36 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -48.18 dBm -35.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79278 GHz -44,17 dBm -31.17 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.52812 GHz -44,11 dBm -31.11 dB
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LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -59.71 dBm -46.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 237.30135 MHz -60.44 dBm -47.44 dB
725,000 MHz 1.000 GHz 100.000 kHz 963.32418 MHz -59,10 dBm -46,10 dB 725,000 MHz 1,000 GHz 100.000 kHz 993.81868 MHz -59,35 dBm -46,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -47.94 dBm -34.94 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -47.19 dBm -34,19 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.93426 GHz -44,32 dBm -31.32 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90426 GHz -44,30 dBm -31,30 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.97051 GHz -44,34 dBm -31.34 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.56061 GHz -44,29 dBm -31.29 d&
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30.000 MHz 690.000 MHz 100.000 kHz 227.07646 MHz -60.54 dBm -47.54 dB
725,000 MHz 1.000 GHz 100.000 kHz 999.58791 MHz -59,26 dBm -46,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -48.51 dBm -35.51 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79428 GHz -44,27 dBm -31.27 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.95351 GHz -44.17 dBm -31.17 dB
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LTE Band 12 / 5SMHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
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Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -60.40 dBm -47.40 dB 30.000 MHz 690.000 MHz 100.000 kHz 234.33283 MHz -60.05 dém -47.05 dB
725,000 MHz 1.000 GHz 100.000 kHz 993.26923 MHz -59,42 dBm -46,42 dB 725,000 MHz 1,000 GHz 100.000 kHz 992.17033 MHz -59,33 dBm -46,33 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -48.30 dBm -35.30 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -47.69 dBm -34.69 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79328 GHz -44,36 dBm -31.36 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79678 GHz -44,31 dBm -31.31 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.55761 GHz -44,32 dBm -31.32 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.56011 GHz -44,30 dBm -31.30 d&
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30.000 MHz 690.000 MHz 100.000 kHz 233.34333 MHz -60.40 dBm -47.40 dB
725,000 MHz 1.000 GHz 100.000 kHz 964.69780 MHz -59,39 dBm -46,39 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -47.27 dBm -34.27 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90476 GHz -44,24 dBm -31.24 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54511 GHz -44,26 dBm -31.26 dB
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LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.70 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 238.29085 MHz -60.34 dBm -47.34 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -60.32 dém -47.32 dB
725,000 MHz 1.000 GHz 100.000 kHz 967.71978 MHz -59,36 dBm -46,36 dB 725,000 MHz 1,000 GHz 100.000 kHz 979.25824 MHz -59.08 dBm -46,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -48.05 dBm -35.05 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -48.26 dBm -35.26 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.79778 GHz -44,34 dBm -31.34 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.79878 GHz -44,15 dBm -31.15 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.54911 GHz -44,15 dBm -31.15 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.55211 GHz -44.27 dBém -31.27 d&
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30.000 MHz 690.000 MHz 100.000 kHz 215.20240 MHz -60.41 dBm -47.41 dB
725,000 MHz 1.000 GHz 100.000 kHz 9659.09341 MHz -59,35 dBm -46,35 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -48.18 dBm -35.18 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.80727 GHz -44.41 dBm -31.41 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.58011 GHz -44,32 dBm -31.32 dB
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0099
40 Normal Voltage 0.0016
30 Normal Voltage 0.0098
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0069
0 Normal Voltage 0.0082
-10 Normal Voltage 0.0023 PASS
-20 Normal Voltage 0.0175
-30 Normal Voltage 0.0171
20 Maximum Voltage 0.0020
20 Normal Voltage 0.0000
20 Battery End Point 0.0003
Note:

1. Normal Voltage =7.7 V. ; Battery End Point (BEP) =6.9 V. ; Maximum Voltage =8.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 0800-800005

FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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samonis. FCC RADIO TEST REPORT Report No. : FGON2705B
LTE Band 13
Peak-to-Average Ratio
Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - - -
Middle CH 3.28 4.93 4.38 5.57 PASS
Highest CH - - - -
Mode LTE Band 13/ 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH - - - -
Middle CH 5.16 6.12 - - PASS
Highest CH - - - -
TEL : 0800-800005 Page Number : A13-10f 21
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FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13/ 10MHz / QPSK

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

&

Ref Level 30.00 dém _ Offset 10,80 db. Ref Level 30.00 dém _ Offset 10,80 db.
I att 308 AQT 2 ms @ RBW 10 MHz I att 308 AQT 2 ms @ RBW 10 MHz
@153 view (0152 view
s
o = —
N - X =
\
\ .
0.0 0.0 -
| 3 \; 3
1E- L 1E- :
I 5 5 5
4 | .
\ \
1E 1E T
4
1
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB

Function

Date: 4 JAN.2020 072427

G y Cumulative Di Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.51 dem 22,67 dbm 3.35 d8 2.41 0B 3.19 6B Trace 1 [ 19.94 dbm 2561 dBm 5.66 d8 2.41d8 4.14 da B
I e—— I e——

Date: 4 JAN.2020 0724 40

LTE Band 13/ 10MHz / 16QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 4 JAN.2020 072405

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
0.0 ¥ 00 N
:\ 3 N S
A
1E- 1E-
1E \ 1E
! ! I
f
\ { \
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18.81 dbm 23,33 dbm 4.52 da 2.93 0B +.23 0B .38 0B 49 08 Trace 1 [ 19.47 dbm 25,65 dbm 5.23 d8 3.01d8 4.70 d8 57 da 7 de
I —— e e
L )i J [ L il ] (I

Date: 4 JAN.2020 072526

LTE Band 13/ 10MHz / 64QAM

Middle Channel / 1RB

Middle Channel / Full RB

Date: 4.JAN.2020 07,2244

Spectrum |5 Spectrum |5
Ref Level 30.00 cbm  Offset 10,60 db Ref Level 30.00 cbm  Offset 10,60 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
o
0.0 - 0.0 -
i w N 2
\ Y i 3
1E i‘ 1E- -
[ \
1€ { 1€ T
\
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.92 dbm 3.1 dém 5.28 d8 .10 68 +.90 6B 5.16 08 5.28 08 Trace 1 [ 18,44 dbm 25,66 dBm 7.42 d8 3.10 d8 5.01d8 6.12 d8 5.99 0B
—— e —
L il J [T L il ] W e

Date: 4.JAN.2020 07.25.03

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number 1 A13-2 of 21


mailto:Alex@sporton.com.tw

SPORTON LAB.
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Report No. : FGON2705B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 491 4.88 - - - -
Middle CH - - - - 4.96 4.96 9.83 9.81 - -
Highest CH - - - - 4.97 491 - - - -
Mode LTE Band 13 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.85 - - - - -
Middle CH - - - - 4.90 - 9.83 - - -
Highest CH - - - - 4.86 - - - - ;
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LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 100 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 779.34 MHz 14.00 dBm ndB_down 4.905 MHz ML 779.86 MHz 13.77 dBm ndB_down 4,875 MRz
TL 1 777.052 MHz -12.25 dém ndd 26.00 dB TL L 777.062 MHz -12.48 dbm n 26.00 dB
T2 1 781.958 MHz -11.76 d8m Q factor 158.9 T2 1 7B1.958 MHz -12.07 dém Q factor 160.0
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o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
MI[1] 13.81 dbm)| MI[1] 13.53 dBm
782.86900 MHZ 782.37000 MHZ]
= Tikde 26.00 dB| @ [ ndB 26.00 dB|
104 Py LV Ay }—V,pm\,.ur,‘ 4955000000 MH2| 10 4 S Ay ; s Jn B, i 4.955000000 MHz
T Q factor | 158.0) ! Q factor 157.9)
d / | P
o | 0
J ™
10 d - — -10 di
{ 3
20 d / 1 20 di
2 i "~ 20 B A T (G A ARV P
At I Bk W LN N ™ y Vi) N
PR, S s L L y i, v ‘”
S f
40 d -40 de
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.869 MHz 13.81 dBm nd@ down 4.955 MHz M1 7B2.37 MHz 13.53 dBm nd@ down 4,955 MHZ
T 1 778.502 MHz -11.76 dm nd8 26.00 dB TL L 779.512 MHz -12.66 dm nd8 26,00 d8
T2 1 784.458 MHz -12.32 dém Q factor 158.0 T2 1 7B4.468 MHz -12.40 dBm Q factor 157.9
L U J wa L JU J

Date: 4 JAN.2020 08:44.21

DCate: 4 JAN.2020 06:44.:33

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.84 dBm| mili] 13.79 dBm|
78542900 MHzZ| 784.01000 MHz
e ‘.%B 26.00 dB| & "l ndg, 26.00 dB
A o M BB e e 4.965000000 MHz . Buy 4.905000000 MHz
104 e _mensaf) Yty W9, ” 104 _ . L B e
7 Q factor \ 158.2 7 Q faedar \ 159.8
ad 5 od ! |
{ VL { \‘ ,
-10d ¥ -10 di 4 v
et Pt b d !\vf L-\N A\
FPn A | 2R ]
) 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 785.420 MHz 13.84 dBm ndB down 4.985 MHz ML 764,01 MHz 13.79 dBm ndB down 4,905 MHz
TL 1 782.022 MHz -12.36 dém ndé 26.00 dB TL 1 782.032 MHz -12.15 dém ndé 26.00 d8
T2 1 786.988 MHz -12.50 dém Q factor 158.2 T2 1 766538 MHz -11.50 dém Q factor 158.8

L )

Date: 4.JAN.2020 064545

J

L )i

Cate: 4.JAN.2020 064533

J

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel /

10MHz / 16QAM

Date: 4 JAN.2020 07.04.34

DCate: 4 JAN.2020 07:04.22

i trum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 16.40 dBm) ™M1[1] 14.91 dBm)
779.2030 MHz 779.8420 MHz,
20 d8 20 d8
X ndB 26.00 dB | ndB 26.00 dB
- A N b .830000000 MHZ 104 AN RN L BRT 9.810000000 MHz
* 7 Q factor \ 79.3 b 7 Q factor \ 79.5
0 dom: : 0 dam ! 3
/ i &
-10 dBm — -10 dBm -
/ AV J R P
- - P N
20 dBm . = 20 dem
7 vy ; .
\ /
-30 dem . -30 dem . -
-0 dBm - -40 dam
e Wy Pem
5t ggm “St/dEm -
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.203 MHz 16.40 dBm nd8 down 9.83 MHz ML 779,842 WAz 14.91 dBm nd8 down 9.81 WHz
T1 1 777.165 MHz -9.35 dBm nd8 26.00 dB T1 L 777.065 MHz -10.63 dBm nd8 26,00 d8
T2 1 786.995 MHz -9.85 dBm Q factor 79.3 T2 1 7B6.B7S MHz -11.33 dém Q factor 79.5
L JL ] Ao L]

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number

1 A13-50f 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Date: 4 JAN.2020 065415

[=
i
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
(@ 17k Max
™M1[1] 12.77 dBm)
781.05800 MHz
= nds M1 26.00 dB
w0 - U, ] 4.845000000 MHz|
Jlf’\ A T ¥Q factor 161.2]
od 7
{
-10 df F
|
204 J
vy A
a0 x
~ i
-40 %
I, )
Fasy
-6 df
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 781.058 MHz 12.77 dBm nd@ down 4.B45 MHz
T1 1 777.042 MHz -13.45 dbm nd8 26.00 dB
T2 1 781.888 MHz -13.00 d8m Q factor 161.2
L L J

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 4.JAN.2020 0655 44

ectrum t"%’ pectrum ["5"
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 10,00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.95 dBm) ™M1[1] 5 dBm)|
781.06100 MH?Z| 783.1590 MHz
20 20
[B 26.00 dB| M1 nde 26.00 dB|
. ] 4.895000000 MH . ranon A e 0.830000000 MH]
| 7 = 159.6 ] *q factor \\ 79.7
od 0 d
] |
/ 4 el i
-10 df -10 7
20 d 20 d
= -7 30
/
/
-40 di -
s
50 d “Se-dB =
-60 d 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 781.061 MHz 12.95 dBm ndB_down 4.895 MHz M1 783,159 MHz 13.65 dem ndB_down 9,83 MHZ
TL 1 779.542 MHz -13.27 dbm nd8 26.00 dB T1 L 777.125 MHz -12.44 dBm nd8 26.00 dB
T2 1 784.438 MHz -13.18 dém Q factor 159.6 T2 1 7B6.955 MHz -12.00 dém Q factor 79.7
- - —
L JL J L JL J
Date: 4 JAN 2020 065609 Date: 4 JAN 2020 071618
Spectrum t"%’
Ref Level 30.00 Gbm  Offset 10,80 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
@ 1Pk Max
mili] 13.81 dBm|
78426000 MHzZ|
20 ndg 26.00 dB|
Byia. A 855000000 MHz
T > 161.5
t
|
R (VNN
-40d
50 df
60 df
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 764.26 MHz 13.81 dBm ndB down 4.655 MHz
T1 1 782.072 MHz -11.95 dam nds 26.00 d8
T2 1 786.928 MHz -11.85 dm  factor 1615
L L J

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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Occupied Bandwidth

Mode LTE Band 13 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.49 4.47 - - - - - -
Middle CH - - - - 4.49 4.52 9.01 9.01 - - - -
Highest CH - - - - 4.49 4.50 - - - - - -
Mode LTE Band 13 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - - - - - - -
Middle CH - - - - 4.49 - 8.99 - - - - -
Highest CH - - - - 4.49 - - - - - - -
TEL : 0800-800005 Page Number D A13-7 of 21
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 4 JAN.2020 06:34.08

3 pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.26 dBm) ™M1[1] 13.98 dBm)
- 778.09100 MHz - 779.75000 MHZ]
- Occ B 4.485514486 MHz T OccBw 4.465534466 MHZ
J LY RPN, 1, E, IO S DL YT W ¢ 4 1L .
10 }, v 10 e - v
i 1
o d \ 0 d : t
{ \ ] \
10 d - + -10 di - |
J \ / ]
" oy .
200 y \'"' A Can VAT ey 20 dl Pi Am
P J ) Ny [ SO
= f 30 ‘
Ju P
-40 ds S
™
40
-6 df -60 di
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 778.891 MHz 14,26 dam ML 779,75 MHz 13.38 dam
T 1 777.27223 MHz 9.24 dBm Oce Bw 4,485514456 MHz TL L 777.27223 MHz 7.77 dBm Oce Bw 4,455534466 MHz
T2 1 781.75774 MHz 8.33 dam T2 1 78173776 MHZ 8.23 dam

L U

DCate: 4.JAN.2020 06:34:20

M

iddle Channel / 5MHz / QPSK

Mi

ddle Channel /

5MHz / 16QAM

L I

Date: 4 JAN.2020 0644 56

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
14.09 dBm 13.70 dBm)|
781.47100 MHz 780.74100 MHZ]
20 20
-r), 4.485514486 MHz [LE) 5484515 MHz
Lo h \ 1 - e
- ? AT, I T o e L ' T_\
o4 . 0 di ] \
{ / A\
-10 df a -10 d +
/
/ \
204 -+ ‘ 20 d / \.m
PR PV e A M T w/
U Y e AV -
40 df -40 di
50 df 50 d
-6 df -60 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7B1.471 MHz 14.09 dam ML L TBO.741 MHZ 13.70 dam
T 1 779.75225 MHz 8.96 dBm Oce Bw 4,485514456 MHz TL L 779.74226 MHz 9.02 dBm Oce Bw 4.5154B4515 MHz
T2 1 784.23776 MHz 8.44 dam T2 1 78425774 MHZ 6.87 dam

L U

DCate: 4 JAN.2020 06:44:44

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

L )

Date: 4.JAN.2020 06.45.08

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 10.60 db & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT I Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 14.1a dBm| mili] 13.33 dBm|
20 785.19900 MHzZ| - 784.64000 MHz
- ”!-o\ c By 4.485514486 MHZ, T Oce Bw 4.495504496 MHZ|
e s b A i I —— : 104 ! A anls W, | Tz
{ \ ! \
0 di 0 y
[ 4 ! \
BUE! ‘A\ -10d -
I S "' o,
o - = 20 dem e 4 -
7 AR 7 s v
a0 30
-40d -40 d
50 df -50 di
60 d -60 db
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 785.180 MHz 14.13 dBm ML 764,64 MHz 13.33 dBm
TL 1 782.26224 MHz 9.03 dém Oce Bw 4.485514486 MHz T1 1 782.25225 MHzZ 7.34 dBm oce Bw 4. 495504496 MHZ
T2 1 785.74775 MHz .54 dBm T2 1 785.74775 MHZ 7.57 dém

L )i

Cate: 4.JAN.2020 064520

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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i trum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
16.64 dBm 15.08 dBm)|
" 784.6570 MHz N 779.7020 MHz,
= 9.010080011 MHz @ 9.010989011 MHZ
TL e P 1 Pt |12
10d i 104 - ¥
{ 1 ! \
0 dBm: : & 0 dem. f 3
{ ‘\ / 1
-10 dBm: — i -10 dem: 7 iy
| e A o T
20 dBm - < 20 dem —
/ - A
30 dBm -30 dém -
/
-0 dBm -40 dam
" ~
— Py
50 dgm 50 iy
-6 dBm -60 dBm
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 784.557 MHz 16.64 dam ML 779.702 WAz 15.08 dam
T1 1 777.5245 MHz 9.02 dBm Oce Bw 9.010985011 MHz T1 L 777.5045 MHz 8,43 dBm Oce Bw 9.010969011 MHz
T2 1 786.5358 MHz 9.43 dam T2 1 786.5155 MHz 8.90 dam
8 JL J e JL J v
Date’ 4 JAN.2020 070359 Date: 4 JAN 2020 07:04:11

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

P

trum i

Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
lo Att 30ds  SWT 18 ps @ VBW 300 kHz  Mode Auto FFT
SEGL Count 100/100

(@ 17k Max

MIL1] 12.79 dBm
20 779.95000 MHz
M1 Occ Bw 4495504496 MHz

st

60 df

CF 779.5 MHz 1001 pts

Marker

Type | Ref | Tre | X-value 1 Y-value | Function |
M1 1 779.95 MHz 12.79 dBm

777.25225 MHz 7.55 dbm Oce Bw

781.74775 MHz 8.19 dam

Span 10.0 MHz

Function Result

4.495504495 MHz

Date: 4 JAN.2020 065402

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

Spectrum i pectrum =
Ref Level 30.00 cbm  Offset 10,60 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.60 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.54 dBm) ™M1[1 3 dBm)
779.92200 MHz 0 MHZ,
= ] 4.485514486 MHz @ £.991008991 MHZ
e £31. IO BN oa IR P SR,
) /
od 0 d ;
/ ), \
10 d ‘." -10 di t
/ [ \
204 1 20d
N\ AN
\ s
; A R BaYaAYa LY.
-3 = ! 30
P - g
-40 40 d ,l
o~
50 df [VEn-pen
&nd 60 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 779.922 MHz 12,54 dam ML 7B2.239 MHz 13.63 dam
T1 1 779.74225 MHz 6.78 dBm Oce Bw 4,485514456 MHz T1 L 777.5045 MHz 7.83 dbm Oce Bw £.991008991 MHz
T2 1 784.22777 NHz 7.20 dam T2 1 786.4955 MHz 7.46 dam
L ] J V- \ JU J ) v

Date: 4 JAN.2020 065620

DCate: 4 JAN.2020 07:16:07

Highest Channel / 5MHz / 64QAM

pectrum [
Ref Level 30.00 dém  Offset 10,80 dB & RBW 100 kHz
o Att 30de  SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100
[@1Pk Max
mili] 12.18 dém|
20 78630800 MHzZ|
OccBw 1y 4.485514486 MHz
- ¥ |1
1 d —- e Ao
\
od '
\
BUE! !
20 d .\ =y p
By e Y AN M
a0
-40d
504
60 d
CF 784.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result
ML 1 786.308 MHz 12.18 dBm
T1 1 782.25235 MHz 6.45 dBm Occ 8w 4.485514486 MHz
T2 1 785.73776 MHz 7.59 dém
L it ] ]

Date: 4.JAN.2020 065832

TEL : 0800-800005
FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

Ref Level 30.00 dbm  Offset 10,60 db. Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PAES Limit ¢heck PAES
20 dbipe —$PURIOUS | INE ABS pAkS 20 dbifpe—$RURIOUS | INE ABS paBS n
10 dem n 10 di H
e [ ous i
-10 dBm — ‘“l -10 dem: — ’ l
-20 dBm -20 dém J
o [ ]
SPURIOUS_LINE_ABS J 1 ” SoLieous UNE A8 H fl‘ i
\
-40 dam . t -40 dBrv
[ N p I A
-50 dBm - | -50 dBm = . * _‘
-50 dBm. - -60.d . 1
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76727373 MHz -62,33 dém -27.33 d& 763.000 MHz 775.000 MHz 6.250 kHz 769.65934 MHz -62.44 dem -27.44 db
775.000 MHz 775.900 MHz 100.000 kHz 775.83212 MHz -45.83 dBém -36.83 dB 775.000 MHz 775.900 MHz 100.000 kHz 77586449 MHz -50,27 dBm -37.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95190 MHz -54.49 dBm -41.49 dB 775.900 MHz 776,000 MHz 30,000 kHz 775,99875 MHz -55.15 dBm -42.15 dB
776.000 MHz 788,000 MHz 100,000 kHz 77736064 MHz 19,51 dBm -10.49 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.66334 MHz 19.38 dBm -10.62 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.09855 MHz -53.68 dBm -40.68 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,05300 MHz -49.87 dBm -36.87 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.11224 MHz -49.76 dBm -36.76 dB 788.100 MHz 763.000 MHz 100.000 kHz 768.80245 MHz -41.38 dBm -28.38 dB
793.000 MHz 806,000 MHz 6.250 kHz 796 42208 MHz -62.06 dBm -27.06 dB 793.000 MHz 806.000 MHz 6,250 kHz 796,39610 MHz -62.55 dBm -27.55 dB
- — - - -
Il ( ) ) -

Date: 4.JAN.2020 08:41:28

Date: 4. JAN 2020 065229

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 30.00 dBm  Offset 10.80 dB

SGL Count 100/100

Mode Auto Sweep

Sp

um

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit §heck PABS Limit Gheck PABS

20 dbe—beupious Line ans BAKS 20 dbke—fUUZLLLS LInE ARs —-

10 dBrm 10 dBm

odB [ ‘ 0 dem ‘

-10 d8m — l \ -10 dem: — \

-20 dBm i -20 dem ,’

. ] \. S el

SPURIOUS_LINE_ABS | SPURIOUS_LINE_ABS

[ /

-40 dBm J . -40 dBm

-50 dBm l | 50 dem

-50 dBm . -60 dEm: -+

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emi Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.97003 MHz -61.20 dém -26.20 dB 763.000 MHz 775.000 MAz 6.250 kHz 763.31768 MHz -62.44 dBm -27.44 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88656 MHz -35.55 dém -22.55 dB 775.000 MHz 775.900 MHz 100,000 kHz 775,89326 MHz -49.50 dBm -36.50 db
775.900 MHz 776.000 MHz 30.000 kHz 775.97098 MHz -38.69 dBm -25.69 dB 275.900 MHz 776.000 MHz 30.000 kHz 775.97527 WMHz 53.73 dbm -30.73 dB
776.000 MHz 788.000 MHz 100.000 kHz 779.78222 MHz 5.20 dBm -24.80 d& 776.000 MHz 788.000 MHz 100.000 kHz 794,74525 MHz 5.00 dBm -25.00 dB
788.000 MHz 788,100 MHz 30.000 kHz 786.03442 MHz -47.98 dBm -34.08 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.00375 MHz -29.65 dBm -16.65 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.19056 MHz -43.15 dBm -30.15 dB 785,100 MH= 753,000 MHz 100.000 kHz 788.12203 MHz 25,85 dBm -12.35 dB
793.000 MHz 506,000 MHz 6.250 kHz 902.04545 MHz -62.34 dém -27.34 dB 293.000 MHz 806.000 MHz £.250 kHz 793.52597 MHz 61.30 dBm ~26.30 db
T
) j >

Date: 4.JAN.2020 08:38:25

Date: 4.JAN.2020 06:47.25

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number 1 A13-11 of 21



mailto:Alex@sporton.com.tw

SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FGON2705B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

o
v
Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit heck PAES Limit ¢heck PAES
20 dbie—fRURIOUS | INE ABS pARS 20 dbifpe—$RURIOUS |INE ABS | paks r
10 dem ” wod ”
| “
-10 dBm — i“‘ -10 dBm — ’ ‘
-20 dBm f !l -20 dBm
o | . []
SPURIOUS_LINE_~BS / l\ “ [I SPURIOUS_LINE_ABS ﬂ ] \
-40 dBm: \_ﬂ "\\ -40 dBrr ‘\\ / ‘\
-50 dBm A | -50 dem r..J__.— / H—"‘\ -"\_..‘
-60 dBm -60 dBm :
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77450250 MHz -62,46 dBém -27.46 dB 763.000 MHz 775.000 MHz 6,250 kHz 770.49B850 MHz -62.41 dem -27.41 db
775.000 MHz 775,900 MHz 100.000 kHz 775.82133 MHz -45.23 dBm -36.23 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.60285 MHz -50,35 dBm -37.35 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599106 MHz -53.84 dém -40.84 dB 775,900 MHz 776,000 MHz 30.000 kHz 775,96608 MHz -55,10 dBm -42.10 dB
776.000 MHz 788,000 MHz 100,000 kHz 77731269 MHz 18,62 dBm -11.38 d8 776.000 MHz 788.000 MHz 100.000 kHz 786.63936 MHz 18.66 dBm -11.34 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.08526 MHz -54.54 dBm ~41.54 dB 788.000 MHz 788.100 MHz 30,000 kHz 788,04241 MHz -52.95 dBm -39.95 dB
788.100 MHz 793.000 MHz 100.000 kHz 788,17587 MHz -50.24 dBm -37.24 d& 788.100 MHz 763.000 MHz 100.000 kHz 788.79755 MHz -44.35 dBm -31.35 dB
793.000 MHz 806,000 MHz 6,250 kHz 802,04545 MHz -62.29 dBm -27.29 dB 793.000 MHz 806.000 MHz 6,250 kHz 802.35714 MHz -62.42 dBm -27,42 dB
I J 3 il )
L L J

Date: 4.JAN.2020 08:39:47

Date: 4. JAN 2020 065048

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

p m x| spectrum
Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 50 dhipe—$BURIOUS JINE ABS DA
10 dBm- 10 dém
o de f 0 dem — ‘_l‘
-10 dam - { 1‘ -10 dem — \
-20 dbm i | -20 dBm
. | ! e S
SPURIOUS_LINE_ABS \\ | SPURIOUS_LIME_ABS_ / i
-40 dam ‘x[‘ -40 dBm
-0 dom -50 dBm
-60 dbm - 60 dem 1
Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri E Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | _Powerabs |  alimit Range Low RangeUp | RBW | Frequency |__Powerabs |  aLimit
763.000 MHz 775,000 MHz 6.250 kHz 774,97003 MHz -61,54 dém -26.54 db 763.000 MHz 775.000 MRz 6.250 kHz 77146053 MHz 62,34 dBm 2734 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589955 MHz -38.64 dBm -25.64 d& 775.000 MHz 775.900 MHz 100.000 kHz 77582652 MHz 49,74 dBm 36,74 db
775.900 MHz 776.000 MHz 30.000 kHz 775,98886 MHz -41.69 dBm -28.69 dB 775.900 MHz 776.000 MHz 30,000 kHz 775.97188 MHz ~53.99 dbm 40.55 db
776.000 MHz 788.000 MHz 100.000 kHz 78047752 MHz 4.13 dBm -25.87 db 776.000 MHz 788.000 MHz 100.000 kHz 785.47652 MHz 4.08 dBm -25.92 dB
788,000 MHz 788,100 MHz 30.000 kHz 78803571 MHz -47.71 dém -34.71 d8 788.000 MHz 788.100 MHz 30.000 kHz 768.07837 MHz -32.08 dBm -19.08 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,18077 MHz -43.72 dBm -30.72 dB 788,100 MH= 783.000 MHz 100,000 kHz 78817098 MHz ~27.90 dBm 1490 dB
793.000 MHz 806.000 MHz 6.250 kHz 79333117 MHz -62.40 dBm ~27.40 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.29221 MHz -61.13 dbm -26.13 dB
Y
Il M T

Date: 4. JAN.2020 08:38.06

Date: 4.JAN.2020 06:49.07

TEL : 0800-800005
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

o
7
Ref Level 30.00 dbm  Offset 10,60 db. Mode Auto Sweep Ref Level 30.00 dém  Offset 10.80 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit Gheck PABS Limit ¢heck pAES
20 dbipe —$PURIOUS | INE ABS pAkS 20 dbifie —$PURIOUS § INE_ABS | paBS
10 dem: ﬁ 0d P‘
0 de | 0de “
-10 dBm ] ‘ﬂ‘ -10 dem — [ \
-20 dBm f ! -20 dBm ‘ ]|
SPURIOUS_LINE_ABS JI l\ J ﬁ SPURIOUS_LINE_ABS ‘ IR
-40 dBm 40 dBrr [
J AR i
50 dBm -~ 50 dBm | AN Al
i ) I ]
-50 dBm — -60 ]
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77248851 MHz -62,41 dBém -27.41 dB 763.000 MHz 775.000 MHz 6,250 kHz 767.20180 MHz -62,34 dem -27.34 db
775.000 MHz 775.900 MHz 100.000 kHz 775.85010 MHz -50.05 d&m -37.05 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.60195 MHz -50.27 dBm -37.27 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99306 MHz -54.75 dBm -41.75 dB 775.900 MHz 776,000 MHz 30,000 kHz 775,93691 MHz -55.32 dBm -42.32 dB
776.000 MHz 788,000 MHz 100.000 kHz 77733666 MHz 17.53 dBm -12.47 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 17.54 dBm -12.46 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.07008 MHz -54.41 dBm ~41.41 dB 788.000 MHz 788.100 MHz 30,000 kHz 788,08087 MHz -50.99 dBm -37.99 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.21993 MHz -50.12 dBm -37.12 dB 768.100 MHz 763.000 MHz 100.000 kHz 788.79755 MHz -41.87 dBm -28.87 dB
793.000 MHz 306,000 MHz 6,250 kHz 801,48701 MHz -62.19 dBm -27.19 dB 793,000 MHz 806.000 MHz 6,250 kHz 797.87662 MHz -62.46 dBm -57.46 dB
) ~
)
Il - ( ) J

Date: 4. JAN.2020 08:57.38

Date: 4 JAN 2020 07.0306

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P m o) (| Sp. um

Ref Level 30.00 dBm  Offset 10.80 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 10.80 de Mode Auto Sweep

SGL Count 1007100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS

20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS DA

10 dBm- 10 dém

0 db ‘ ‘1} 0 dem - '}

-10 dam - I \ -10 dem — L

-20 dbm J } -20 dem J L

SRURIGUS_LINE_ABS ,J LA—" | SPURIGUS_LINE_aBS_

-40 dam \[\ -40 dBm //

-50 dBm (j t -S0 dem

60 dbm R 60 dem -

Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz

P Ei Spurious Emissions

__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,39461 MHz -62.21 dém -27.21 d6 763.000 MHz 775.000 MRz 6.250 kHz 772,00899 MHz 62,43 dBm 2743 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,89865 MHz -41.59 dém -28.59 d& 775.000 MHz 775,900 MHz 100.000 kHz 77589685 MHz 45,80 dBm 36,80 dB
775,900 MHz 776.000 Mz 30.000 kHz 17599965 MHz =45,70 dbm -32.70 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93422 MHz -54.12 dBm -41.12 de
776.000 MHz 788.000 MHz 100.000 kHz 779.86613 MHz 3.11 dBm -26.89 db 776.000 MHz 788.000 MHz 100.000 kHz 785.77622 MHz 2.98 dBm -27.02 dB
788,000 MHz 788,100 MHz 30.000 kHz 78801074 MHz -49.03 dém -36.03 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.03302 MHz -34.15 dem -21.15 dB
788.100 MHz 793.000 MHz 100,000 kHz 785,16119 MHz -45.00 dBm -32.00 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 15629 MHz -30.35 dBm 1735 a8
793.000 MHz 806.000 MHz 6.250 kHz 801,90260 MHz -62.29 dém -27.29 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.17532 MHz -61.72 dbm -26.72 dB

Y
i M T

Date: 4. JAN.2020 08:55:55

Date: 4.JAN.2020 07.01.25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp um || Spectrum o
Ref Level 30.00 dBm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr @1 AvgPwr
Limit dheck PAES Limit heck PABE
20 dh'uuu EPURIOUS INE ARG pARG 20 dg;“#’_ PURIQUS JINE ABRS | pakg ﬂ
10 dBm ﬂ wd “
0 de ”‘ 0 de IW
-10 dBm — Ih] -10 dem: — fJ i
-20 dBm J \ -20 dém f %\
SPURIOUS_LINE_ABS JI \\ 'L SPURIOUS_LINE_ABS W ) IL
-40 dBm i \,\_ JI\ -40 dBr 1\ |
VAL
50 dBm U -50 dBm r.rj L / f
-50 dBm. -60 dBm 1
e
Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 77420280 MHz -62,40 dBm -27.40 dB 763.000 MHz 775.000 MHz 6,250 kHz 764.25275 MHz -62,55 dem -27.55 dB
775.000 MHz 775.900 MHz 100.000 kHz 77576159 MHz -50.07 dBm -37.07 di 775.000 MHz 775.900 MHz 100.000 kHz 775.43561 MHz -50.52 dBm -37.52 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.98656 MHz -54.71 dBm -41.71 dB 775.900 MHz 776.000 MHz 30,000 kHz 77596638 MHz -55,14 dBm -42.14 dB
776.000 MHz 788,000 MHz 100.000 kHz 77762438 MHz 19.41 dBm -10.59 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 19.45 dBm -10.55 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.04570 MHz -55.14 dBm ~42.14 dB 788.000 MHz 788.100 MHz 30,000 kHz 788,04870 MHz -54.24 dBm -41.24 dB
788.100 MHz 793,000 MH2 100.000 kHz 790.82413 MHz -50.13 dém ~37.13 d8 788.100 MHz 793.000 MHz 100.000 kHz 790.84860 MHz -43.32 dem -30.32 dB
793.000 MHz 806,000 MHz 6,250 kHz 79829221 MHz -62.12 dBm -27.12 dB 793.000 MHz 806.000 MHz 6,250 kHz 802,04545 MHz -62,32 dBm -27.32 dB
- —_— -—r
Il a - ( ) ) -

Date: 4.JAN.2020 07:11:15

Date: 4 JAN 2020 07:12:55

Band Edge / Full RB

Spectrum I :%J
Ref Level 30.00 dém  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 d Pﬁn PURIOUS INE ABS DASS
10 dBm
0 dem ( = "l
-10 dBm — , L
-20 dem
R \T‘\
| SPURIOUS_LINE_ABS_ ‘\_\
-40 dBrm j \
-50 dem [
50 dBm — B
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.94605 MHz -61.97 dBm -26.97 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -20.62 dBém -17.63 de
775.900 MHz 776.000 MHz 30,000 kHz 775.99436 MHz -34.02 dBm -21.02 de
776.000 MHz 788.000 MHz 100.000 kHz 781.22078 MHz 1.96 dBm -28.04 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.00165 MHz -28.37 dBm -15.37 dB
788,100 MHz 793,000 MHz 100.000 kHz 788.23462 MHz -24.28 dBm -11,28 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.03247 MHz -56.95 dBm -21,95 dB
-7

L

J

Date A AN 2020 070543
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FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp um || Spectrum o
Ref Level 30.00 dBm  Offset 10.60 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.60 d8 Mode Auto Sweep
SGL Count 100/100 SGL Count 1007100
@1 AvgPwr @1 AvgPwr
Limit dheck PAES Limit heck PAES
20 dbire—BRURIOUS L INE ABS PAES 20 dbitre—fRURLOUS LINL_ ARG e
10 dBm q 10 di ﬂ
oo | If \\ oo | A
-20 dBm J \ -20 dém { \
SPURIOUS_LINE_ABS f [ ll SPURIOUS_LINE_ABS W J lk
-40 dem — J!\\ -40 der J‘\\ :
| /
50 dem i AL 50 dBm — LS AN A\
-50 dBm. -60 dB :
Start 763.0 MHz 7007 pts Stop B06.0 MHz || [ start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771,70929 MHz -62.57 dBém -27.57 d& 763.000 MHz 775.000 MHz 6,250 kHz 771.97303 MHz -62,38 dém -27.38 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.84111 MHz -50.04 dBm -37.04 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.43561 MHz -50.37 dBm -37.37 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.95460 MHz -54.74 dBm -41.74 dB 775.900 MHz 776.000 MHz 30,000 kHz 775,91024 MHz -55.25 dBm -42.25 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.56444 MHz 18,69 dBm -11.31d8 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 18.66 dBm -11.34 dB
788.000 MHz 788.100 MHz 30.000 kHz 786.02732 MHz -55.13 dBm -42.13 de 788.000 MHz 788.100 MHz 30,000 kHz 788,05350 MHz -53,57 dBm -40.57 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.80455 MHz -49.83 dBm -36.83 dB 768.100 MHz 763.000 MHz 100.000 kHz 790.80944 MHz -44.08 dBm -31.08 dB
793.000 MHz 306,000 MHz 6,250 kHz 802,13636 MHz -62.01 dBm -27.01 d& 703.000 MHz 806,000 MHz 6.250 kHz 709,17532 MHz -62.43 dBm 57,43 dB
- —_— -
Il a - ( ) ) -

Date: 4.JAN.2020 07.09:34

Date: 4. JAN 2020 07:14:35

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

@1 AvgPwr

Limit ¢heck

PURIOUS

PASS

He. INE ABS DA

20d

Fit

10 dBm

0 dem

-10 dBm ]'f

-20 dBm J

o
| SPURIOUS_LINE_ABS |

-40 dBm

-50 dBm

™.
)

-50 dBm ,lr

Start 763.0 MHz

7007 pts

Stop 806.0 MHz

Spurious Emissions

Rangelow | RangeUp | RBW

| Frequency

|  PoweraAbs | ALimit |

763.000 MHz
775,000 MHz
775,900 MHz
776.000 MHz
768,000 MHz
788,100 MHz
793,000 MHz

775,000 MHz
775.900 MHz
776.000 MHz
788,000 MHz
788,100 MHz
753,000 MHz
806,000 MHz

6.250 kHz
100.000 kHz
30.000 kHz
100.000 kHz
30,000 kHz
100,000 kHz
6.250 kHz

773.47153 MHz
775.87977 MHz
775.99256 MHz
780.62138 MHz
788.07458 MHz
788.20035 MHz
793.01948 MHz

-62.32 dém
-38.61 dBm
-41.49 dBm

1.30 dBm
-35.15 dBém
-31.54 dBm
-60.33 dBm

-27.32 de
-25.61 dB
-28.49 dB
-28.70 dB
-22.15 dg
-18.54 dB
-25.33 db

T

L

J
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FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

Sp

um

Spectrum

Ref Level 30.00 dBm Offset 10.80 dB Mode Auto Sweep Ref Level 30.00 dBm  Offset 10.80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 1004100
@1 AvoPwr @1 AvgPwr

Limit §heck PAES Limit gheck PAES
20 dbi#e—FRURIOUS }INE ABS pAkS 20 dbifpe—$RURIOUS |INE ABS | paABS
10 dBm q 10d \ﬂl
0ds “ 0 des j|
-10 dBm — I’ \\[ -10 dBm — 1

|

-20 dBm -20 dBm i

SPURIOUS_LINE_ABS

-40 dBm:

SPURIOUS_LINE_f8S

-50 dBm

-40 derr

-60 dBm:

-50 dBmr

-60 dB

Start 763.0 MHz 7007 pts Stop B06.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW Frequency | Powerabs | ALimit Range Lowt | Range Up | RBW | Frequency | powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 76464835 MHz -62,22 dém -27.22 dB 763.000 MHz 775.000 MHz 6,250 kHz 764.45654 MHz -62,18 dem -27.18 dB
775.000 MHz 775.900 MHz 100.000 kHz 775,83302 MHz -50.23 d&m -37.23 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.14970 MHz -50.17 dBm -37.17 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99376 MHz -54.99 dBm -41.99 dB 775.900 MHz 776.000 MHz 30,000 kHz 77591833 MHz -55,34 dBm -42.34 dB
776.000 MHz 788,000 MHz 100,000 kHz 777.62438 MHz 17.40 dBm -12.60 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.38761 MHz 61 dBm ~12.39 dB
788.000 MHz 786.100 MHz 30.000 kHz 786.09166 MHz -55.11 dBm ~42.11 d& 788.000 MHz 788.100 MHz 30,000 kHz 788,07228 MHz 68 dém -39.68 dB
788.100 MHz 793.000 MHz 100.000 kHz 790.80944 MHz -49.63 dBm -36.63 dB 768.100 MHz 763.000 MHz 100,000 kHz 790.81923 MHz .75 dém ~33.75 dB
793.000 MHz 306,000 MHz 6,250 kHz 794,53896 MHz -62.14 dBm -27.14 dB 703.000 MHz 806,000 MHz 6.250 kHz 805,65554 MHz 50 deém -27.50 dB
- —_—
Jj [1] i { il ] (]

Date: 4.JAN.2020 07:19:39

Date: 4 JAN 2020 07:21:20

Band Edge / Full RB

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.80 dB

Mode Auto Sweep

L

J

Date 4 AN 2020 07.47-59

@1 AvgPwr
Limit ¢heck PASS

20 d Pﬁr‘ PURIOUS INE ABS DASS

10 dBm

0 dem ‘,.- =7

-10 dBm — I I}

-20 dem

. / \

| SPURIOUS_LINE_ABS_ / L

-40 dBm H“" \\

-50 dem r) |

50 dBm 1

Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions

Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.35165 MHz -62.33 dBm -27.33 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.89955 MHz -43.95 dBm -30.95 de
775.900 MHz 776.000 MHz 30,000 kHz 775.99585 MHz -47.99 dBm -34.80 da
776.000 MHz 788.000 MHz 100.000 kHz 781.31668 MHz 0.19 dBm -29.81 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.09156 MHz -42.47 dBm -29.47 db
788,100 MHz 793,000 MHz 100.000 kHz 788.24441 MHz -37.92 dBm -24,92 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.64286 MHz -60.85 dBm -25.85 dB
T
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Report No. : FGON2705B

Conducted Spurious Emission

LTE Band 13 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectr

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Spec

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 dB -30 dBm
40 dBm -40 dBm
e, b,
-50 dBm— e Py -50 dBm .2 i e e L
-50.dn dhm.
70 dg -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 710.06722 MHz ~60.16 dBm ~47.16 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E9.88631 MHz ~60.03 dBm -47.03 dB
806.000 MHz 1.000 GHz 100.000 kHz 977.74963 MHz -58.78 dbm -45.78 dB 806.000 MHz 1,000 GHz 100.000 kHz 997.62469 MHz -58.53 dBm -45.53 db
1.000 GHz 3.000 GHz 1.000 MHz 2.99425 GHz -48.84 dBm -35.84 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.55511 GHz -48.66 dBm -35.66 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.53780 GHz -44,15 dBm -31.15 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54030 GHz -44,16 dBm -31.16 d&
—_—
{ 1 J L] ( )| J L]
Date: 4.JAN 2020 06:42.09 Date: 4.JAN 2020 06:42:50
Spectrum - Spec I:Iv?
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
10 adH’\P "I—'IIRI[]H.\' INE_ABS PABS 10 éé%p sPURIOUS. INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 d8 -30 dBm
-40 dBm -40 dBm
o e, o,
-50 dBm— 2 e e -50 dBm 5 ALl
T SRR
70 dBy 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 715.56197 MHz 60,23 dBm -47.22 dB 30,000 MHz 763.000 MHz 100.000 kHz 743.53048 MHz ~60.00 dBm -47.00 dB
806.000 MHz 1.000 GHz 100.000 kHz 995.39480 MHz -58.94 dbm -45.94 dB 806.000 MHz 1,000 GHz 100.000 kHz 975.61669 MHz -58.69 dBm -45.65 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -48.48 dBm -35.48 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56011 GHz -48.18 dBm -35.18 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.58920 GHz -43,90 dBm -30.90 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.55329 GHz -44.20 dBm -31.20 d&
\ ) , o ( I w

Date: 4.JAN.2020 06.44.10

Date: 4 JAN.2020 08.43.30

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band

13 /5MHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spec

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg Mode Auto Swesp

@1 AvgPwr (@1 Avgpwr
Limit Tmrk PAES Limit (thrnk
ne $SPURIOUS_LINE_ABS PABS ne _$PURIOUS_LINE_ABS
-10 GRS -10 déf—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
r -
-50 dBm— 3 AL -50 dBm 2 e S
e SRS
70 dg -70 dBm
-80 dBm -80 dBm
-90 dBm -0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz | |[[ start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 736.80835 MHz 60,22 dBm -47.22 dB 30,000 MHz 763.000 MHz 100.000 kHz 733.87781 MHz ~60.04 dBm -47.04 dB
806.000 MHz 1.000 GHz 100.000 kHz 975.61669 MHz -58.98 dbm -45.98 dB 806.000 MHz 1,000 GHz 100.000 kHz 991.90455 MHz -58.83 dBm -45.83 db
1.000 GHz 3.000 GHz 1.000 MHz 1.56511 GHz -48.48 dBm -35.48 dB 1.000 GHz 3,000 GHz 1.000 MHz 1.56511 GHz -48.,64 dBm -35.64 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54980 GHz -44.08 dBm -31.08 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54230 GHz -44,06 dBm -31.06 d&
{ 1 J L] ( )| J L]
Date: 4.JAN 2020 06:53 10 Date: 4.JAN 2020 06:53:50
pectrum e pec w
Ref Level 0.00 dém  Offset 10.80 dB Mode Auto Sweep Ref Level 0,00 dBm Offset 10,80 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit Twrk PARS Limit rtm-k
ine SPURIOUS. INE_ABS PABS ne JRIOUS INE_ABS
-10 difE -10 deiE—
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 dBm
30 de -30 dBm
-40 dBm 40 dBm
JRT PR .
50 dim— = =T T 50 dBm : SR I
et
70 d8 70 dBm
-80 dBm -80 dBm
-00 dem -90 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 762.81684 MHz 60,12 dBm —47.12 dB 30,000 MHz 763.000 MHz 100.000 kHz 7E5.49050 MHz ~60.01 dBm -47.01 dB
806.000 MHz 1.000 GHz 100.000 kHz 996.75212 MHz -59.01 dBm -46.01 dB 806.000 MHz 1,000 GHz 100.000 kHz 967.63868 MHz -58.68 dBm -45.68 db
1.000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -48.06 dBm -35.06 dB 1,000 GHz 3,000 GHz 1.000 MHz 1.55561 GHz -48.,20 dBm -35.20 d&
3.000 GHz 8,000 GHz 1.000 MHz 7.55528 GHz -44.11 dBm -31.11 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.5502% GHz -44.,12 dBm -31.12 db
( ) J ( ) ] [ i

Date: 4.JAN.2020 07.15.56

Date: 4 JAN.2020 071516

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band

13 /5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Swesp

Ref Level 0.00 dBém
SGL Count 100/100

Offset 10.80 dg

Mode Auto Swesp

Dater 4. JAN 2020 06:58: 17

Date: 4 JAN 2020 06:58:57

@1 AvgPwr (@1 Avgpwr
Limit Cf‘hnrk PAES Limit (thrnk
10 CHH’\P ‘PIIRHHI.\ INE_ABS PABS 10 éé%ﬁ‘ IP\IR[()HS INE_ABS
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBr -20 dBm
30 de -30 dBm
-40 dBm -40 dBm
RS o
50 dam— T N Y Y e ol 50 dBm R P e il il
i
-70 dBm
-80 dBm
-0 dBm
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit RangeLow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 763.000 MHz 100.000 kHz 7E4.02524 MHz 60,21 dBm -47.21 dB 30,000 MHz 763.000 MHz 100.000 kHz 704.57246 MHz -60.21 dBm -47.21dB
806.000 MHz 1.000 GHz 100.000 kHz 972.99900 MHz -58.81 dbm -45.81 dB 806.000 MHz 1,000 GHz 100.000 kHz 9686.28136 MHz -58.83 dBm -45.83 db
1.000 GHz 3.000 GHz 1.000 MHz 2.98975 GHz -48.71 dBm -35.71 dB 1.000 GHz 3,000 GHz 1.000 MHz 2.89128 GHz -48,99 dBm -35.89 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.98625 GHz -44,18 dBm -31.18 dB 3.000 GHz 8,000 GHz 1.000 MHz 7.54330 GHz -44,03 dBm -31.03 d&
{ 1 J L] ( )| L]

Highest Channel / 64QAM

Ref Level 0.00 dBm
SGL Count 100/100

Offset 10.80 dB Mode Auto Sweep

heck
SPURIOUS. INE_ABS
[
SPURIOUS_LINE_ABS_
o,
B B e i whl
50 dBM— e
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 737.54098 MHz 60,18 dBm —47.18 dB
806.000 MHz 1.000 GHz 100.000 kHz 958.06847 MHz -58.87 dbm -45.87 dB
1.000 GHz 3.000 GHz 1.000 MHz 2.99725 GHz -48,53 dBm -35.53 dB
3.000 GHz 8,000 GHz 1.000 MHz 7.54980 GHz -44,01 dBm -31.01 dB

\ ) J

Date: 4.JAN.2020 07.03.47

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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LTE Band 13/ 10MHz

Middle Channel / 64QAM

Ref Level 0.00 dBm Offset 10.80 dB Mode Auto Swesp
SGL Count 100/100
@1 AvgPwr
Limit Tmrk PAES
2 _SPURIOUS_)LINE_ABS PABS
10 ddRE 7

SPURIOUS_LINE_ABS_

-20 dBr

.30 dB

-40 dBm
-50 dBm—j M <

Start 30.0 MHz 18004 pts Stop 8.0 GHz

Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit

30.000 MHz 763.000 MHz 100.000 kHz 733.51149 MHz 60,10 dBm ~47.10 dB

806.000 MHz 1.000 GHz 100.000 kHz 997.52774 MHz -58.80 dbm -45.80 dB

1.000 GHz 3.000 GHz 1.000 MHz 2.97176 GHz -49.00 dBm -36.00 dB

3.000 GHz 8,000 GHz 1.000 MHz 7.54380 GHz -44,16 dBm -31.16 dB

— —_—

L s J

Dater 4. JAN 2020 07:22:00

TEL : 0800-800005 Page Number 1 A13-20 of 21
FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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ssamonias. FCC RADIO TEST REPORT

Report No. : FGON2705B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage
(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0019
40 Normal Voltage 0.0160
30 Normal Voltage 0.0138
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0086
0 Normal Voltage 0.0026
-10 Normal Voltage 0.0097 PASS
-20 Normal Voltage 0.0047
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0059
20 Normal Voltage 0.0000
20 Battery End Point 0.0029
Note:

1. Normal Voltage =7.7 V. ; Battery End Point (BEP) =6.9 V. ; Maximum Voltage =8.5 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 0800-800005

FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw

Page Number

1 A13-210f 21
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womaneas. FCC RADIO TEST REPORT Report No. : FGON27058
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.59 4.81 4.99 5.83
Middle CH 3.62 4.87 5.28 5.80 PASS
Highest CH 3.91 4.96 5.22 5.86
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.12 6.26 - -
Middle CH 6.70 6.29 - - PASS
Highest CH 6.58 6.35 - -
TEL : 0800-800005 Page Number 1 Al7-10of 24

FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Date: 6 JAN.2020 10:4316

Spectrum , ,
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
0.0 :
: ¥ 3
= Y =
- 1E- v
% 5 X
N y \
. | - . |
1E ‘ 1E E
|
! : R
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pase | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.14 dem 22,79 dbm 3.66 d8 2.55 0B 3.54 0B Trace 1 | 19.86 dbm 2531 dBm 5.45 d 2.41d8 4.17 d8 4.81 da 5.30 08
I e—— I e——
8 JL J ~ I 4 LU

Date: 6JAN.2020 1043 31

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,70 d&

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

CF 710.0 MHz

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@153 view @153 view
B k--\"t - -
o SN B H

\

) .

|
0.0 | 0.0 v
1E + e 1E4 . -
1E 1E l

|

1 1 t

Mean Pwr + 20,00 dB

CF 710.0 MHz Mean Pwr + 20.00 dB

Date: 6 JAN.2020 10:43 42

G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 19.04 dem 22,71 dbm 3.67 d8 2.55 0B 3.57 0B Trace 1 | 19.85 dbm 25,34 dBm 5.48 d8 2.29 d8 4.12 d8 4.87 da 5.28 08
I e—— I e——
L JL J L JL J Wy we

Date: 6 JAN.2020 10:4353

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,70 d&

Spectrum

Ref Level 30.00 dém

Offset 10,70 db.

lo At 30 8 AQT 2 ms @ RBW 10 MHz lo At 30 8 AQT 2 ms @ RBW 10 MHz
(@152 view (@152 view
o

CF 711.0 MHz

Mean Pwr + 20,00 dB

0.0
\\ ~
" ]
1€ 3
i X
i \
1
1€ ;

CF 711.0 MHz

Date: 6 JAN.2020 10:44.21

Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 18,89 dem 22,64 dBm 3.94 d8 2.72 0B .83 0B 8 8 Trace 1 [ 19.73 dbm 25,12 dbm 5.39 d8 2.43 d8 4.26 d8 4.95 da 28 d8
I —— I e——
L il ) B e L )il ] SR e

Date: 6 JAN.2020 10:44.32

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw

Page Number 1 Al7-2 of 24


mailto:Alex@sporton.com.tw

ssamonias. FCC RADIO TEST REPORT Report No. : FGON2705B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Ref Level 30.00 dém  Offset 10,70 d&

Ref Level 30.00 dém  Offset 10,70 d&

(CF 709.0 MHz Mean Pwr + 20,00 dB

Att 30 8 AQT 2 ms @ RBW 10 MHz lo At 30 8 AQT 2 ms @ RBW 10 MHz
(@152 view (@152 view

g

a .

a0 -
N S
N
= =
1E4 - -
4
1E

(CF 709.0 MHz Mean Pwr + 20.00 dB

Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 18.62 dBm 23,60 dBm 4.98 da 2.99 dB 4.90 dB 4.99 dB 4.99 dB
I ——
L L J [ CTTT g

Date: 6 JAN.2020 1036 49

G y Cumulative Distri Function
Mean | Peak | crest | 10% | 105 |

Samples: 130000
19% | D.01% |

Trace 1 18,62 dBm 25,36 dBm 6.74 da 2.99 da 4.90 da 6.35 dé
et L
L JU ) Wi e

Date: 6 JAN.2020 1037 49

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e
- I
N :
.
0.0 0.0 %
\ .
\ S v S
1E \ 1E- 4
. \ \ . \ .
1€ 1€ +
¥
t
\ | \
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 1841 dem 23,73 dem 5.33 d8 2,78 0B £.01 6B 5.28 0B 8 Trace 1 | 18,78 dem 25,30 dbm 5.51 d8 3.01d8 4.90 da 5.80 d8 5.26 0B
I —— I ——
L )i J [ L il ] (I

Date: 6 JAN.2020 10:4217

Date: 6 JAN.2020 10:4224

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém  Offset 10,70 d&

Spectrum

Ref Level 30.00 dém  Offset 10,70 d&

CF 711.0 MHz Mean Pwr + 20,00 dB

o att 30d8_AQT 2 ms @ RBW 10 MHz o att 30d8_AQT 2 ms @ RBW 10 MHz
(@155 view (@155 view
S
i
o - o

00

CF 711.0 MHz Mean Pwr + 20.00 dB

C y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes |
Trace 1 | 1864 dbm 23,97 dbm 5.32 d8 2.84 0B £.07 0B 5.28 08
I ——
L )i J [

Date: 6 JAN.2020 10:4254

Ci y Cumulative Distril Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 18.76 dBm 25,35 dBm 6.58 dB 3.01 d8 4.93 da 5.86 d8 6.32 dB
I ——
L )i ] (I

Date: 6 JAN.2020 10:4205

TEL : 0800-800005
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B
LTE Band 17 / 10MHz / 64QAM
Lowest Channel / 1RB Lowest Channel / Full RB
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
g 0.0 n g
1E4 - 1E4 . -
1E - 1E
‘.
CF 709.0 MHz - Mean Pwr + 20.00 dB CF 709.0 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 10% | 199 | 0a% | o.01% | Mean | Peak |  crest | 10% | 1% | 010 | oot |
Trace 1 [ 17.37 dem 23,48 dbm 6.11 d8 .07 68 5.42 0B 5.12 08 8 Trace 1 [ 1788 dbm 25,43 dbm 7.55 da 2.99 d8 5.04 d8 5.26 d8 5.99 0B
— —
L ] J unny L ] J il
Date! 6 JAN.2020 104443 Date! 6 JAN.2020 1044 54
Middle Channel / 1RB Middle Channel / Full RB
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
= 00 -
R 3 ]
\
1E 1€ =
X %
1E - 1E \
ICF 710.0 MHz - Mean Pwr + 20.00 dB ICF 710.0 MHz - Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 17.13 dbm 23,68 dBm 6.74 d8 3.16 08 577 0B 5.70 0B 5.75 0B Trace 1 [ 1784 dbm 2547 dbm 7.63 d8 3.04 d8 5.10 d8 5.29 d8 7.07 68
L ) J [Ty L b ) Wi e
Date! 6 JAN.2020 104504 Date! 6 JAN.2020 104515
Highest Channel / 1RB Highest Channel / Full RB
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 10,70 db Ref Level 30.00 cbm  Offset 10,70 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @153 view
N
0.0 =
1E- 1E-
X \:
1E 1E \\
{ \ ‘ \
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak |  Crest | 0% | 199 | 0a% | o0.01% | Mean | Peak |  crest | 0% | 1% | 010 | oot |
Trace 1 17.55 dBm 24,16 dBm 6.61 dB 2.99 dB 5.91 dB 6.58 dB 6.61 dB Trace 1 17.81 dBm 25,02 dBm 7.21 d8 3.01 d8 5.04 dB 6.35 dB 7.04 dB
— —
L JL J [ CTTT stk L JL J [ [T i
Date! 6 JAN.2020 104526 Date! 6 JAN 2020 104537
TEL : 0800-800005 Page Number 1 Al7-4 of 24
FAX : 886-3-328-4978
E-mail : Alex@sporton.com.tw



mailto:Alex@sporton.com.tw

SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FGON2705B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.93 4.94 9.67 9.71 - -
Middle CH - - - 4.88 4.84 9.81 9.69 - -
Highest CH - - - 4.87 4.82 9.83 9.67 - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.85 - 9.89 - - -
Middle CH - - - 4.94 - 9.79 - - -
Highest CH - - - 4.82 - 9.79 - - -

TEL : 0800-800005
FAX . 886-3-328-4978

E-mail : Alex@sporton.com.tw
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SPORTON LAB.

ee FCC RADIO TEST REPORT

Report No. : FGON2705B

LTE Band 17

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

(=]

&3 pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.47 dBm) ™M1[1] 13.15 dBm)
706.93000 MHz 707.98900 MHZ]
= M1 ndB 26.00 dB @ nds M1 26.00 dB
e . ; 51 - 2 51
w0 Ny A P A T B oy 4.925000000 V[Hz 0d s /- Bu . 4.935000000 \1»—14
{ Q factor 143.5 v Y factor \ 143.5
od 0al !
~1od - -0 d
204 .F 20d
e Van ST AR LA T
40 df
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 706.93 MHz 13.47 dBm nd@ down 4.925 MHz M1 707.989 MHz 13.15 dBm nd@ down 4,935 MHZ
T 1 704.052 MHz -12.84 dam nd8 26.00 dB TL L 704.062 MHz -12.52 dbm n 26,00 d8
T2 1 708.978 MHz -12.14 dBm Q factor 143.5 T2 1 70B.998 MHz -12.61 dém Q factor 143.5

L I

Date: 6 JAN.2020 085048

J

L U

DCate: 6.JAN.2020 09:51:00

J

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

(=]

L I

Date: 6 JAN.2020 0857 02

J

DCate: 6.JAN2020 095713

ectrum pectrum
Ref Level 30.00 cbm  Offset 10,70 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 10.70 db e RBW 100 kHz
o Att a0de SWT 19ps @ VBW 300 kHz  Mode Auta FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 14.15 dBm) ™M1[1] 12.50 dBm)
710.63900 MHz 709.60000 MHZ]
= "y e 26.00 dB @ M1 nd 26.00 dB
g g pldnm oo pslron M,\Md-\\ 4.875000000 MHz 0d § & B o 4.835000000 MHZ|
! Q factor | 145.8) / v Q) Facror \l 146.8
o4 0d
o - ] |
10 d Y e -10 di - -
/ [ !
20 d ,‘ \ 20 £
J Y Y R
-30,48m = =30vdam - .
308 L »” rdpm 7 I FAA
Urmmima mlin_ A ]
404 s a0
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 710.639 MHz 14.15 dBm nd@ down 4.B75 MHz M1 709.6 MHz 12.50 dBm nd@ down 4,835 MHZ
T 1 707.522 MHz -11.70 dam nd8 26.00 dB TL L 707.582 MHz -13.11 dam nd8 26,00 d8
T2 1 712.398 MHz -12.27 dém Q factor 145.8 T2 1 712.418 MHz -13.72 dém Q factor 146.8
- L ) ]

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

(=]

L )

Date: 6.JAN.2020 0955.10

J

L )i

DCate: 6.JAN.2020 095922

Spectrum Spectrum
Ref Level 30.00 dém  Offset 10,70 dBé & RBW 100 kHz Ref Level 20,00 dém  Offset 10.70 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 13.56 dBm| mili] 13.06 dBm|
712 48100 MHzZ| 713.10000 MHz
e i ndB 26.00 dB & 1 ndB 26.00 dB
A A p 4.865000000 MHz . By 4.815000000 MHz
10 Lo rmnd] Ll oy 10 — — e
] Q fattor 146.4 ] G Tactof ! 148.1
od 7 Ol T
/ 1 !
104 i 1z 10 di
/ \
20 df - 20 d
J !
T \ N
b RART ARV I e e
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 712.481 MHz 13.56 dém ndB down 4.685 MHz ML 7131 MRz 13.08 dBm ndB down 4,515 MHz
T1 1 711.032 MHz -12.43 dém nds 26.00 d8 T1 1 711.072 MHzZ -13.19 dém nds 26.00 da
T2 1 715.858 MHz -12.33 dém Q factor 146.4 T2 1 715.BEB MHz -12.64 dam Q factor 148.1
e

J
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